Report No: SSP25020136-4E

FCC ID: 2A4K9-T2PLUS

Test Data Appendix of Test Report

1. Duty Cycle
Condition Mode Frequency (MHz) Antenna Duty Cycle (%) Correction Factor (dB) 1/T (kHz)
NVNT a 5745 Antl 96.87 0.14 0.72
NVNT a 5785 Antl 96.94 0.13 0.72
NVNT a 5825 Antl 96.94 0.13 0.72
NVNT a 5745 Ant2 96.94 0.13 0.72
NVNT a 5785 Ant2 96.87 0.14 0.72
NVNT a 5825 Ant2 96.94 0.13 0.72
NVNT n20 5745 Antl 96.73 0.14 0.77
NVNT n20 5785 Antl 96.73 0.14 0.77
NVNT n20 5825 Antl 96.65 0.15 0.77
NVNT n20 5745 Ant2 96.73 0.14 0.77
NVNT n20 5785 Ant2 96.65 0.15 0.77
NVNT n20 5825 Ant2 96.73 0.14 0.77
NVNT n40 5755 Antl 93.79 0.28 1.54
NVNT n40 5795 Antl 93.93 0.27 1.54
NVNT n40 5755 Ant2 93.64 0.29 1.54
NVNT n40 5795 Ant2 93.64 0.29 1.54
NVNT ac20 5745 Antl 96.73 0.14 0.77
NVNT ac20 5785 Antl 96.73 0.14 0.77
NVNT ac20 5825 Antl 96.66 0.15 0.77
NVNT ac20 5745 Ant2 96.73 0.14 0.77
NVNT ac20 5785 Ant2 96.65 0.15 0.77
NVNT ac20 5825 Ant2 96.73 0.14 0.77
NVNT ac40 5755 Antl 93.64 0.29 1.54
NVNT ac40 5795 Antl 93.93 0.27 1.54
NVNT ac40 5755 Ant2 93.79 0.28 1.54
NVNT ac40 5795 Ant2 93.78 0.28 1.54
NVNT ac80 5775 Antl 88.04 0.55 3.09
NVNT ac80 5775 Ant2 88.32 0.54 3.08
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Report No: SSP25020136-4E FCC ID: 2A4K9-T2PLUS
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2. Maximum Conducted Output Power

Condition | Mode Frequency Antenna Conducted Power Duty Factor Total Power Limit Verdict
(MHz) (dBm) (dB) (dBm) (dBm)
NVNT a 5745 Antl 9.88 0.14 10.02 30 Pass
NVNT a 5785 Antl 10.22 0.13 10.35 30 Pass
NVNT a 5825 Antl 10.63 0.13 10.76 30 Pass
NVNT a 5745 Ant2 10.5 0.13 10.63 30 Pass
NVNT a 5785 Ant2 9.41 0.14 9.55 30 Pass
NVNT a 5825 Ant2 9.8 0.13 9.93 30 Pass
NVNT n20 5745 Antl 8.9 0.14 9.04 30 Pass
NVNT n20 5785 Antl 9.16 0.14 9.3 30 Pass
NVNT n20 5825 Antl 9.66 0.15 9.81 30 Pass
NVNT n20 5745 Ant2 9.18 0.14 9.32 30 Pass
NVNT n20 5785 Ant2 8.16 0.15 8.31 30 Pass
NVNT n20 5825 Ant2 8.55 0.14 8.69 30 Pass
NVNT n20 5745 MIMO - - 12.19 30 Pass
NVNT n20 5785 MIMO - - 11.84 30 Pass
NVNT n20 5825 MIMO - - 12.30 30 Pass
NVNT n40 5755 Antl 8.65 0.28 8.93 30 Pass
NVNT n40 5795 Antl 9.29 0.27 9.56 30 Pass
NVNT n40 5755 Ant2 8.85 0.29 9.14 30 Pass
NVNT n40 5795 Ant2 8.25 0.29 8.54 30 Pass
NVNT n40 5755 MIMO - - 12.05 30 Pass
NVNT n40 5795 MIMO - - 12.09 30 Pass
NVNT ac20 5745 Antl 8.84 0.14 8.98 30 Pass
NVNT ac20 5785 Antl 9.14 0.14 9.28 30 Pass
NVNT ac20 5825 Antl 9.6 0.15 9.75 30 Pass
NVNT ac20 5745 Ant2 9.26 0.14 9.4 30 Pass
NVNT ac20 5785 Ant2 8.1 0.15 8.25 30 Pass
NVNT ac20 5825 Ant2 8.56 0.14 8.7 30 Pass
NVNT ac20 5745 MIMO - - 12.21 30 Pass
NVNT ac20 5785 MIMO - - 11.81 30 Pass
NVNT ac20 5825 MIMO - - 12.27 30 Pass
NVNT ac40 5755 Antl 8.61 0.29 8.9 30 Pass
NVNT ac40 5795 Antl 9.36 0.27 9.63 30 Pass
NVNT ac40 5755 Ant2 8.93 0.28 9.21 30 Pass
NVNT ac40 5795 Ant2 8.25 0.28 8.53 30 Pass
NVNT ac40 5755 MIMO - - 12.07 30 Pass
NVNT ac40 5795 MIMO - - 12.13 30 Pass
NVNT ac80 5775 Antl 9.6 0.55 10.15 30 Pass
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Report No: SSP25020136-4E FCC ID: 2A4K9-T2PLUS
NVNT ac80 5775 Ant2 9.15 0.54 9.69 30 Pass
NVNT ac80 5775 MIMO - - 12.94 30 Pass

Note 1: Total power=Conducted power + Duty factor; MIMO Power=ANT1 Power+ANT2 Power

Note 2: Note 2: Antenna Gain: ANT1: 2.34dBi, ANT2: 2.11dBi, Sum: 5.35dBi.
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Report No: SSP25020136-4E

FCC ID: 2A4K9-T2PLUS

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.745000000 GHz

#IFGain:Low

-

[03:33:03 PM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.745000000 GHz
Avg|Hold: 100/100

Frequency

Trig: Free Run

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.745 GHz
#Res BW 1 MHz

Channel Power

9.88 dBm /20 MHz

Center Freq
5.745000000 GHz

CF Step
4.000000 MHz
Man

#/BW 3 MHz
Auto

Power Spectral Density

-63.13 dBm /Hz

STATUS.

Power NVNT a 5745MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.785000000 GHz

#IFGain:Low

. Trig: Free Run

[03:37:29 PM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.785000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.785 GHz
#Res BW 1 MHz

Channel Power

10.22 dBm /20 MHz

Center Freq
5.785000000 GHz

#VBW 3 MHz

Power Spectral Density

-62.79 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT a 5785MHz Antl
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Report No: SSP25020136-4E

FCC ID: 2A4K9-T2PLUS

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.825000000 GHz

#IFGain:Low

-

[03:42:44 PM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.825000000 GHz
Avg|Hold: 100/100

Frequency

Trig: Free Run

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.79 dB
Ref 22.79 dBm

Center 5.825 GHz
#Res BW 1 MHz

Channel Power

10.63 dBm /20 MHz

Center Freq
5.825000000 GHz

CF Step
4.000000 MHz
Man

#/BW 3 MHz
Auto

Power Spectral Density

-62.38 dBm /Hz

STATUS.

Power NVNT a 5825MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.745000000 GHz

#IFGain:Low

. Trig: Free Run

[03:34:40 PM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.745000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.86 dB
Ref 22.85 dBm

Center 5.745 GHz
#Res BW 1 MHz

Channel Power

10.50 dBm /20 MHz

Center Freq
5.745000000 GHz

#VBW 3 MHz

Power Spectral Density

-62.51 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT a 5745MHz Ant2

Page 19 of 120



Report No: SSP25020136-4E

FCC ID: 2A4K9-T2PLUS

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.785000000 GHz

#IFGain:Low

-

[03:38:59 PM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.785000000 GHz
Avg|Hold: 100/100

Frequency

Trig: Free Run

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.86 dB
Ref 22.85 dBm

Center 5.785 GHz
#Res BW 1 MHz

Channel Power

9.41 dBm /20 MHz

Center Freq
5.785000000 GHz

CF Step
4.000000 MHz
Man

#/BW 3 MHz
Auto

Power Spectral Density

-63.60 dBm /Hz

STATUS.

Power NVNT a 5785MHz Ant2

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.825000000 GHz

#IFGain:Low

. Trig: Free Run

[03:44:19 PM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.825000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.83 dB
Ref 22.83 dBm

Center 5.825 GHz
#Res BW 1 MHz

Channel Power

9.80 dBm /20 MHz

Center Freq
5.825000000 GHz

#VBW 3 MHz

Power Spectral Density

-63.21 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT a 5825MHz Ant2
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Report No: SSP25020136-4E

FCC ID: 2A4K9-T2PLUS

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.745000000 GHz

#IFGain:Low

-

[03:49:44 PM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.745000000 GHz
Avg|Hold: 100/100

Frequency

Trig: Free Run

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.745 GHz
#Res BW 1 MHz

Channel Power

8.90 dBm /20 MHz

Center Freq
5.745000000 GHz

CF Step
4.000000 MHz
Man

#/BW 3 MHz
Auto

Power Spectral Density

-64.11 dBm /Hz

STATUS.

Power NVNT n20 5745MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.785000000 GHz

#IFGain:Low

. Trig: Free Run

[04:04:03 PM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.785000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.785 GHz
#Res BW 1 MHz

Channel Power

9.16 dBm /20 MHz

Center Freq
5.785000000 GHz

#VBW 3 MHz

Power Spectral Density

-63.85 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT n20 5785MHz Antl
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Report No: SSP25020136-4E

FCC ID: 2A4K9-T2PLUS

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.825000000 GHz

#IFGain:Low

-

[04:12:21 PM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.825000000 GHz
Avg|Hold: 100/100

Frequency

Trig: Free Run

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.79 dB
Ref 22.79 dBm

Center 5.825 GHz
#Res BW 1 MHz

Channel Power

9.66 dBm /20 MHz

Center Freq
5.825000000 GHz

CF Step
4.000000 MHz
Man

#/BW 3 MHz
Auto

Power Spectral Density

-63.35 dBm /Hz

STATUS.

Power NVNT n20 5825MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.745000000 GHz

#IFGain:Low

. Trig: Free Run

[03:53:26 PM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.745000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.86 dB
Ref 22.85 dBm

Center 5.745 GHz
#Res BW 1 MHz

Channel Power

9.18 dBm /20 MHz

Center Freq
5.745000000 GHz

#VBW 3 MHz

Power Spectral Density

-63.83 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT n20 5745MHz Ant2
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Report No: SSP25020136-4E

FCC ID: 2A4K9-T2PLUS

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.785000000 GHz

#IFGain:Low

-

[04:06:57 PM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.785000000 GHz
Avg|Hold: 100/100

Frequency

Trig: Free Run

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.86 dB
Ref 22.85 dBm

Center 5.785 GHz
#Res BW 1 MHz

Channel Power

8.16 dBm /20 MHz

Center Freq
5.785000000 GHz

CF Step
4.000000 MHz
Man

#/BW 3 MHz
Auto

Power Spectral Density

-64.85 dBm /Hz

STATUS.

Power NVNT n20 5785MHz Ant2

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.825000000 GHz

#IFGain:Low

. Trig: Free Run

[04:15:37 PM Apr 15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.825000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.83 dB
Ref 22.83 dBm

Center 5.825 GHz
#Res BW 1 MHz

Channel Power

8.55 dBm /20 MHz

Center Freq
5.825000000 GHz

#VBW 3 MHz

Power Spectral Density

-64.46 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT n20 5825MHz Ant2
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Report No: SSP25020136-4E

FCC ID: 2A4K9-T2PLUS

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.755000000 GHz

#IFGain:Low

-

[04:21:47 PM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.755000000 GHz
Avg|Hold: 100/100

Frequency

Trig: Free Run

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.81 dB
Ref 22.81 dBm

Center 5.755 GHz
#Res BW 1 MHz

Channel Power

8.65 dBm /40 MHz

Center Freq
5.755000000 GHz

CF Step
8.000000 MHz
Man

#/BW 3 MHz
Auto

Power Spectral Density

-67.37 dBm /Hz

STATUS.

Power NVNT n40 5755MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.795000000 GHz

#IFGain:Low

. Trig: Free Run

[04:31:16 PM Apr 15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.795000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.79 dB
Ref 22.79 dBm

Center 5.795 GHz
#Res BW 1 MHz

Channel Power

9.29 dBm /40 MHz

Center Freq
5.795000000 GHz

#VBW 3 MHz

Power Spectral Density

-66.73 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT n40 5795MHz Antl
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Report No: SSP25020136-4E

FCC ID: 2A4K9-T2PLUS

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.755000000 GHz

#IFGain:Low

-

[04:25:11 PM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.755000000 GHz
Avg|Hold: 100/100

Frequency

Trig: Free Run

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.87 dB
Ref 22.87 dBm

Center 5.755 GHz
#Res BW 1 MHz

Channel Power

8.85 dBm /40 MHz

Center Freq
5.755000000 GHz

CF Step
8.000000 MHz
Man

#/BW 3 MHz
Auto

Power Spectral Density

-67.17 dBm /Hz

STATUS.

Power NVNT n40 5755MHz Ant2

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.795000000 GHz

#IFGain:Low

. Trig: Free Run

[04:34:37 PM Apr 15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.795000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.84 dB
Ref 22.84 dBm

Center 5.795 GHz
#Res BW 1 MHz

Channel Power

8.25 dBm /40 MHz

Center Freq
5.795000000 GHz

#VBW 3 MHz

Power Spectral Density

-67.77 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT n40 5795MHz Ant2
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Report No: SSP25020136-4E

FCC ID: 2A4K9-T2PLUS

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.745000000 GHz

#IFGain:Low

-

[03:51:50 PM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.745000000 GHz
Avg|Hold: 100/100

Frequency

Trig: Free Run

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.745 GHz
#Res BW 1 MHz

Channel Power

8.84 dBm /20 MHz

Center Freq
5.745000000 GHz

CF Step
4.000000 MHz
Man

#/BW 3 MHz
Auto

Power Spectral Density

-64.17 dBm /Hz

STATUS.

Power NVNT ac20 5745MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.785000000 GHz

#IFGain:Low

. Trig: Free Run

[04:05:30 PM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.785000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.785 GHz
#Res BW 1 MHz

Channel Power

9.14 dBm /20 MHz

Center Freq
5.785000000 GHz

#VBW 3 MHz

Power Spectral Density

-63.87 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT ac20 5785MHz Antl
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Report No: SSP25020136-4E

FCC ID: 2A4K9-T2PLUS

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.825000000 GHz

#IFGain:Low

-

[04:14:03 PM Apr 15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.825000000 GHz
Avg|Hold: 100/100

Frequency

Trig: Free Run

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.79 dB
Ref 22.79 dBm

Center 5.825 GHz
#Res BW 1 MHz

Channel Power

9.60 dBm /20 MHz

Center Freq
5.825000000 GHz

CF Step
4.000000 MHz
Man

#/BW 3 MHz
Auto

Power Spectral Density

-63.41 dBm /Hz

STATUS.

Power NVNT ac20 5825MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.745000000 GHz

#IFGain:Low

. Trig: Free Run

[03:55:04 PM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.745000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.86 dB
Ref 22.85 dBm

Center 5.745 GHz
#Res BW 1 MHz

Channel Power

9.26 dBm /20 MHz

Center Freq
5.745000000 GHz

#VBW 3 MHz

Power Spectral Density

-63.75 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT ac20 5745MHz Ant2
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Report No: SSP25020136-4E

FCC ID: 2A4K9-T2PLUS

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.785000000 GHz

#IFGain:Low

-

[04:08:53 PM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.785000000 GHz
Avg|Hold: 100/100

Frequency

Trig: Free Run

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.86 dB
Ref 22.85 dBm

Center 5.785 GHz
#Res BW 1 MHz

Channel Power

8.10 dBm /20 MHz

Center Freq
5.785000000 GHz

CF Step
4.000000 MHz
Man

#/BW 3 MHz
Auto

Power Spectral Density

-64.91 dBm /Hz

STATUS.

Power NVNT ac20 5785MHz Ant2

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.825000000 GHz

#IFGain:Low

. Trig: Free Run

[04:17:26 PM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.825000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.83 dB
Ref 22.83 dBm

Center 5.825 GHz
#Res BW 1 MHz

Channel Power

8.56 dBm /20 MHz

Center Freq
5.825000000 GHz

#VBW 3 MHz

Power Spectral Density

-64.45 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT ac20 5825MHz Ant2
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Report No: SSP25020136-4E

FCC ID: 2A4K9-T2PLUS

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.755000000 GHz

#IFGain:Low

-

[04:23:32 PM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.755000000 GHz
Avg|Hold: 100/100

Frequency

Trig: Free Run

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.81 dB
Ref 22.81 dBm

Center 5.755 GHz
#Res BW 1 MHz

Channel Power

8.61 dBm /40 MHz

Center Freq
5.755000000 GHz

CF Step
8.000000 MHz
Man

#/BW 3 MHz
Auto

Power Spectral Density

-67.42 dBm /Hz

STATUS.

Power NVNT ac40 5755MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.795000000 GHz

#IFGain:Low

. Trig: Free Run

[04:32:56 PM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.795000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.79 dB
Ref 22.79 dBm

Center 5.795 GHz
#Res BW 1 MHz

Channel Power

9.36 dBm /40 MHz

Center Freq
5.795000000 GHz

#VBW 3 MHz

Power Spectral Density

-66.66 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT ac40 5795MHz Antl
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Report No: SSP25020136-4E

FCC ID: 2A4K9-T2PLUS

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.755000000 GHz

#IFGain:Low

-

[04:27:17 PM Apr 15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.755000000 GHz
Avg|Hold: 100/100

Frequency

Trig: Free Run

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.87 dB
Ref 22.87 dBm

Center 5.755 GHz
#Res BW 1 MHz

Channel Power

8.93 dBm /40 MHz

Center Freq
5.755000000 GHz

CF Step
8.000000 MHz
Man

#/BW 3 MHz
Auto

Power Spectral Density

-67.09 dBm /Hz

STATUS.

Power NVNT ac40 5755MHz Ant2

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.795000000 GHz

#IFGain:Low

. Trig: Free Run

[04:36:18 PM Apr 15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.795000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.84 dB
Ref 22.84 dBm

Center 5.795 GHz
#Res BW 1 MHz

Channel Power

8.25 dBm /40 MHz

Center Freq
5.795000000 GHz

#VBW 3 MHz

Power Spectral Density

-67.77 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT ac40 5795MHz Ant2
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Report No: SSP25020136-4E

FCC ID: 2A4K9-T2PLUS

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.775000000 GHz

#IFGain:Low

-

[04:40:29 PM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.775000000 GHz
Avg|Hold: 100/100

Frequency

Trig: Free Run

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.775 GHz
#Res BW 1 MHz

Channel Power

9.60 dBm /80 MHz

Center Freq
5.775000000 GHz

CF Step
16.000000 MHz
Auto Man

#VBW 3 MHz

Power Spectral Density

-69.43 dBm /Hz

STATUS.

Power NVNT ac80 5775MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.775000000 GHz

#IFGain:Low

. Trig: Free Run

[04:42:34 PM Apr 15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.775000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.86 dB
Ref 22.85 dBm

Center 5.775 GHz
#Res BW 1 MHz

Channel Power

9.15 dBm /80 MHz

Center Freq
5.775000000 GHz

#VBW 3 MHz

Power Spectral Density

-69.88 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT ac80 5775MHz Ant2
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Report No: SSP25020136-4E

FCC ID: 2A4K9-T2PLUS

3. -6dB Bandwidth

Condition Mode Frequency (MHz) Antenna -6 dB Bandwidth (MHz) Limit -6 dB Bandwidth (MHz) Verdict
NVNT a 5745 Antl 15.05 0.5 Pass
NVNT a 5785 Antl 15.67 0.5 Pass
NVNT a 5825 Antl 15.03 0.5 Pass
NVNT a 5745 Ant2 15.27 0.5 Pass
NVNT a 5785 Ant2 13.13 0.5 Pass
NVNT a 5825 Ant2 14.45 0.5 Pass
NVNT n20 5745 Antl 16.55 0.5 Pass
NVNT n20 5785 Antl 15.69 0.5 Pass
NVNT n20 5825 Antl 15.08 0.5 Pass
NVNT n20 5745 Ant2 13.71 0.5 Pass
NVNT n20 5785 Ant2 15.43 0.5 Pass
NVNT n20 5825 Ant2 15.06 0.5 Pass
NVNT n40 5755 Antl 35.07 0.5 Pass
NVNT n40 5795 Antl 35.03 0.5 Pass
NVNT n40 5755 Ant2 34.97 0.5 Pass
NVNT n40 5795 Ant2 35.13 0.5 Pass
NVNT ac20 5745 Antl 15.07 0.5 Pass
NVNT ac20 5785 Antl 16.30 0.5 Pass
NVNT ac20 5825 Antl 15.11 0.5 Pass
NVNT ac20 5745 Ant2 14.98 0.5 Pass
NVNT ac20 5785 Ant2 14.96 0.5 Pass
NVNT ac20 5825 Ant2 15.10 0.5 Pass
NVNT ac40 5755 Antl 35.09 0.5 Pass
NVNT ac40 5795 Antl 35.08 0.5 Pass
NVNT ac40 5755 Ant2 35.01 0.5 Pass
NVNT ac40 5795 Ant2 35.08 0.5 Pass
NVNT ac80 5775 Antl 75.13 0.5 Pass
NVNT ac80 5775 Ant2 75.12 0.5 Pass
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Report No: SSP25020136-4E

FCC ID: 2A4K9-T2PLUS

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.745000000 GHz

#IFGain:Low

. Trig: Free Run

[03:33:23 PM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.745000000 GHz
Avg|Hold: 100/100

Frequency

Radio Device: BTS

#Atten: 30 dB

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.745 GHz
#Res BW 100 kHz

Occupied Bandwidth

Mkr3 6.752488 GHz
-3.7259 dBm

Center Freq
5.745000000 GHz

Span 30 MHz

Sweep 3.333 ms| CF Step

#VBW 300 kHz 3.000000 MHz

Total Power 15.9 dBm

16.339 MHz

Transmit Freq Error
x dB Bandwidth

-34.683 kHz
15.05 MHz

99.00 %
-6.00 dB

% of OBW Power
x dB

STATUS.

-6dB Bandwidth NVNT a 5745MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.785000000 GHz

#IFGain:Low

. Trig: Free Run

[03:37:49 PM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.785000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.785 GHz
#Res BW 100 kHz

Occupied Bandwidth
16.330 MHz
-23.895 kHz
15.67 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 6.792812 GHz
-8.8084 dBm

Center Freq
5.785000000 GHz

Span 30 MHz

Sweep 3.333 ms| CF Step

3.000000 MHz
Man

#VBW 300 kHz

Total Power 16.1 dBm

99.00 %
-6.00 dB

% of OBW Power
x dB

STATUS.

-6dB Bandwidth NVNT a 5785MHz Antl

Page 33 of 120



Report No: SSP25020136-4E

FCC ID: 2A4K9-T2PLUS

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.825000000 GHz

#IFGain:Low

. Trig: Free Run

[03:43:05 PM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.825000000 GHz
Avg|Hold: 100/100

Frequency

Radio Device: BTS

#Atten: 30 dB

Ref Offset 2.79 dB
Ref 22.79 dBm

Center 5.825 GHz
#Res BW 100 kHz

Occupied Bandwidth

Mkr3 6.832482 GHZ
-5.2781 dBm

Center Freq
5.825000000 GHz

Span 30 MHz

Sweep 3.333 ms| CF Step

#VBW 300 kHz 3.000000 MHz

Total Power 16.6 dBm

16.338 MHz

Transmit Freq Error
x dB Bandwidth

-31.656 kHz
15.03 MHz

99.00 %
-6.00 dB

% of OBW Power
x dB

STATUS.

-6dB Bandwidth NVNT a 5825MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.745000000 GHz

#IFGain:Low

. Trig: Free Run

[03:34:59 PM Apr 15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.745000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.86 dB
Ref 22.85 dBm

Center 5.745 GHz
#Res BW 100 kHz

Occupied Bandwidth
16.345 MHz
-30.204 kHz
15.27 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 6.752606 GHz

Center Freq
5.745000000 GHz

Span 30 MHz

Sweep 3.333 ms| CF Step

3.000000 MHz
Man

#VBW 300 kHz

Total Power 16.2 dBm

99.00 %
-6.00 dB

% of OBW Power
x dB

STATUS.

-6dB Bandwidth NVNT a 5745MHz Ant2
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. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.785000000 GHz

#IFGain:Low

-

[03:39:18 PM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 6.785000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.86 dB
Ref 22.85 dBm

Center 5.785 GHz
#Res BW 100 kHz

Occupied Bandwidth

Mkr3 6.7915156 GHz
-8.3161 dBm

Center Freq
5.785000000 GHz

Span 30 MHz

Sweep 3.333 ms| CF Step

#VBW 300 kHz 3.000000 MHz

Total Power 15.2 dBm

16.366 MHz

Transmit Freq Error
x dB Bandwidth

-50.295 kHz
13.13 MHz

99.00 %
-6.00 dB

% of OBW Power
x dB

STATUS.

-6dB Bandwidth NVNT a 5785MHz Ant2

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.825000000 GHz

#IFGain:Low

. Trig: Free Run

[03:44:40 PM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.825000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.83 dB
Ref 22.83 dBm

Center 5.825 GHz
#Res BW 100 kHz

Occupied Bandwidth
16.347 MHz
-64.268 kHz
14.45 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 6.832161 GHZ
-9.0451 dBm

Center Freq
5.825000000 GHz

Span 30 MHz

Sweep 3.333 ms| CF Step

3.000000 MHz
Man

#VBW 300 kHz

Total Power 15.6 dBm

99.00 %
-6.00 dB

% of OBW Power
x dB

STATUS.

-6dB Bandwidth NVNT a 5825MHz Ant2
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. Keysight Spectrum Analyzer - Occupied BW

RF

Center Freq 5.745000000 GHz

#IFGain:Low

[03:50:03 PM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.745000000 GHz

. Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

v/i,\,mwmmwwwwmww’

Center 5.745 GHz
#Res BW 100 kHz

Occupied Bandwidth

Mkr3 6.763263 GHZ

Span 30 MHz
#/BW 300 kHz Sweep 3.333 ms|

Total Power 14.9 dBm

17.536 MHz

Transmit Freq Error
x dB Bandwidth

99.00 %
-6.00 dB

% of OBW Power
x dB

-21.371 kHz
16.55 MHz

STATUS.

[ [ntl

Frequency

5.745000000 GHz

CF Step
3.000000 MHz

-6dB Bandwidth NVNT n20 5745MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

Center Freq 5.785000000 GHz

#IFGain:Low

SENSE:PULSE | [04:04:22 PM Apr15, 2025

Center Freq: 6.785000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.8 dB

Ref 22.80 dBm

Center 5.785 GHz
#Res BW 100 kHz

Occupied Bandwidth
17.531 MHz
-13.821 kHz
15.69 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 6.792829 GHz

Span 30 MHz

#/BW 300 kHz Sweep 3.333 ms|

Total Power 15.2 dBm

99.00 %
-6.00 dB

% of OBW Power
x dB

STATUS.

[ [ntl

Frequency

Center Freq
5.785000000 GHz

CF Step
3.000000 MHz
Man

-6dB Bandwidth NVNT n20 5785MHz Antl
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. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE I [04:12:39 PM Apr15, 2025

Center Freq 5.825000000 GHz Center Freq: 5.825000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Mkr3 5.83252 GHz

Ref Offset 2.79 dB
Ref 22.79 dBm

Center Freq
5.825000000 GHz

Center 5.825 GHz Span 30 MHz CF Ste
#Res BW 100 kHz #/BW 300 kHz Sweep 3.333 ms| 3.000000 Msz

Occupied Bandwidth Total Power 15.8 dBm
17.529 MHz

Transmit Freq Error -19.429 kHz % of OBW Power 99.00 %

x dB Bandwidth 15.08 MHz x dB -6.00 dB

STATUS.

-6dB Bandwidth NVNT n20 5825MHz Antl

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [03:53:45 PM Apr15, 2025

Center Freq 5.745000000 GHz Center Freq: 6.745000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr3 6.751827 GHz

Frequency

Ref Offset 2.86 dB
Ref 22.85 dBm

Center Freq
5.745000000 GHz

Center 5.745 GHz Span 30 MHz CF Ste
#Res BW 100 kHz #/BW 300 kHz Sweep 3.333 ms| 3.000000 Msz
Man

Occupied Bandwidth Total Power 15.1 dBm
17.516 MHz

Transmit Freq Error -29.090 kHz % of OBW Power 99.00 %

x dB Bandwidth 13.71 MHz x dB -6.00 dB

STATUS.

-6dB Bandwidth NVNT n20 5745MHz Ant2
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. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE I [04:07:17 PM Apr 15, 2025

Center Freq 5.785000000 GHz Center Freq: 6.785000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Mkr3 5.79268 GHz

Ref Offset 2.86 dB
Ref 22.85 dBm

5.785000000 GHz

Center 5.785 GHz Span 30 MHz CF Ste
#Res BW 100 kHz #/BW 300 kHz Sweep 3.333 ms| 3.000000 Msz

Occupied Bandwidth Total Power 14.1 dBm
17.536 MHz

Transmit Freq Error -32.601 kHz % of OBW Power 99.00 %

x dB Bandwidth 15.43 MHz x dB -6.00 dB

STATUS.

-6dB Bandwidth NVNT n20 5785MHz Ant2

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [04:15:56 PM Apr15, 2025

Center Freq 5.825000000 GHz Center Freq: 5.825000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr3 6.832472 GHZ

Frequency

Ref Offset 2.83 dB
Ref 22.83 dBm

Center Freq
5.825000000 GHz

Center 5.825 GHz Span 30 MHz CF Ste
#Res BW 100 kHz #/BW 300 kHz Sweep 3.333 ms| 3.000000 Msz
Man

Occupied Bandwidth Total Power 14.4 dBm
17.534 MHz

Transmit Freq Error -59.105 kHz % of OBW Power 99.00 %

x dB Bandwidth 15.06 MHz x dB -6.00 dB

STATUS.

-6dB Bandwidth NVNT n20 5825MHz Ant2
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FCC ID: 2A4K9-T2PLUS

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.755000000 GHz

#IFGain:Low

. Trig: Free Run

[04:22:06 PM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.755000000 GHz
Avg|Hold: 100/100

Frequency

Radio Device: BTS

#Atten: 30 dB

Ref Offset 2.81 dB
Ref 22.81 dBm

Center 5.755 GHz
#Res BW 100 kHz

Occupied Bandwidth

Mkr3 6.772511 GHZ
-8.73156 dBm

Center Freq
5.755000000 GHz

#VBW 300 kHz

Total Power 15.2 dBm

35.932 MHz

Transmit Freq Error
x dB Bandwidth

-24.565 kHz
35.07 MHz

99.00 %
-6.00 dB

% of OBW Power
x dB

STATUS.

-6dB Bandwidth NVNT n40 5755MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.795000000 GHz

#IFGain:Low

. Trig: Free Run

[04:31:35 PM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.795000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.79 dB
Ref 22.79 dBm

Center 5.795 GHz
#Res BW 100 kHz

Occupied Bandwidth

35.817 MHz
9.455 kHz
35.03 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 6.812526 GHz

Center Freq
5.795000000 GHz

#VBW 300 kHz 6.000000 MHz

Man

Total Power 15.9 dBm

99.00 %
-6.00 dB

% of OBW Power
x dB

STATUS.

-6dB Bandwidth NVNT n40 5795MHz Antl
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FCC ID: 2A4K9-T2PLUS

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.755000000 GHz

#IFGain:Low

-

[04:25:30 PM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 6.755000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.87 dB
Ref 22.87 dBm

Center 5.755 GHz
#Res BW 100 kHz

Occupied Bandwidth

Mkr3 6.772428 GHz
-9.3266 dBm

Center Freq
5.755000000 GHz

#VBW 300 kHz

Total Power 15.1 dBm

35.820 MHz

Transmit Freq Error
x dB Bandwidth

-55.855 kHz
34.97 MHz

99.00 %
-6.00 dB

% of OBW Power
x dB

STATUS.

-6dB Bandwidth NVNT n40 5755MHz Ant2

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.795000000 GHz

#IFGain:Low

. Trig: Free Run

[04:34:58 PM Apr 15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.795000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.84 dB
Ref 22.84 dBm

Center 5.795 GHz
#Res BW 100 kHz

Occupied Bandwidth
35.929 MHz

-47.245 kHz
35.13 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 6.812518 GHz

Center Freq
5.795000000 GHz

#VBW 300 kHz 6.000000 MHz

Man

Total Power 14.5 dBm

99.00 %
-6.00 dB

% of OBW Power
x dB

STATUS.

-6dB Bandwidth NVNT n40 5795MHz Ant2
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FCC ID: 2A4K9-T2PLUS

. Keysight Spectrum Analyzer - Occupied BW

RF

Center Freq 5.745000000 GHz

#IFGain:Low

SENSE:PULSE|
Center Freq: 6.745000000 GHz

. Trig: Free Run
#Atten: 30 dB

[ [ntl

[03:52:09 PM Apr15, 2025

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.745 GHz
#Res BW 100 kHz

Occupied Bandwidth
17.529 MHz
-30.011 kHz
15.07 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 300 kHz

Total Power

% of OBW Power
x dB

Mkr3 6.752503 GHz

Center Freq
5.745000000 GHz

Span 30 MHz

Sweep 3.333 ms| CF Step

3.000000 MHz

14.9 dBm

99.00 %
-6.00 dB

STATUS.

-6dB Bandwidth NVNT ac20 5745MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

Center Freq 5.785000000 GHz

#IFGain:Low

SENSE:PULSE|
Center Freq: 6.785000000 GHz

. Trig: Free Run
#Atten: 30 dB

[ [ntl

[04:05:49 PM Apr15, 2025

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.785 GHz
#Res BW 100 kHz

Occupied Bandwidth
17.529 MHz
-17.039 kHz
16.30 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 300 kHz

Total Power

% of OBW Power
x dB

Mkr3 6.793134 GHZ

Center Freq
5.785000000 GHz

Span 30 MHz

Sweep 3.333 ms| CF Step

3.000000 MHz
Man

15.2 dBm

99.00 %
-6.00 dB

STATUS.

-6dB Bandwidth NVNT ac20 5785MHz Antl

Page 41 of 120



Report No: SSP25020136-4E

FCC ID: 2A4K9-T2PLUS

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.825000000 GHz

#IFGain:Low

-

[04:14:22 PM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 5.825000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.79 dB
Ref 22.79 dBm

Center 5.825 GHz
#Res BW 100 kHz

Occupied Bandwidth

Mkr3 6.832529 GHz
-8.5762 dBm

Center Freq
5.825000000 GHz

Span 30 MHz

Sweep 3.333 ms| CF Step

#VBW 300 kHz 3.000000 MHz

Total Power 15.7 dBm

17.535 MHz

Transmit Freq Error
x dB Bandwidth

-25.210 kHz
15.11 MHz

99.00 %
-6.00 dB

% of OBW Power
x dB

STATUS.

-6dB Bandwidth NVNT ac20 5825MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.745000000 GHz

#IFGain:Low

. Trig: Free Run

[03:55:22 PM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.745000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.86 dB
Ref 22.85 dBm

Center 5.745 GHz
#Res BW 100 kHz

Occupied Bandwidth
17.525 MHz
-27.656 kHz
14.98 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 6.752462 GHz

Center Freq
5.745000000 GHz

Span 30 MHz

Sweep 3.333 ms| CF Step

3.000000 MHz
Man

#VBW 300 kHz

Total Power 15.1 dBm

99.00 %
-6.00 dB

% of OBW Power
x dB

STATUS.

-6dB Bandwidth NVNT ac20 5745MHz Ant2
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FCC ID: 2A4K9-T2PLUS

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.785000000 GHz

#IFGain:Low

-

[04:09:12 PM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 6.785000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.86 dB
Ref 22.85 dBm

Center 5.785 GHz
#Res BW 100 kHz

Occupied Bandwidth

Mkr3 6.792445 GHz
-6.8750 dBm

Center Freq
5.785000000 GHz

Span 30 MHz

Sweep 3.333 ms| CF Step

#VBW 300 kHz 3.000000 MHz

Total Power 14.1 dBm

17.530 MHz

Transmit Freq Error
x dB Bandwidth

-36.722 kHz
14.96 MHz

99.00 %
-6.00 dB

% of OBW Power
x dB

STATUS.

-6dB Bandwidth NVNT ac20 5785MHz Ant2

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.825000000 GHz

#IFGain:Low

. Trig: Free Run

[04:17:45 PM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.825000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.83 dB
Ref 22.83 dBm

Center 5.825 GHz
#Res BW 100 kHz

Occupied Bandwidth
17.529 MHz
-56.834 kHz
15.10 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 6.832493 GHz

Center Freq
5.825000000 GHz

Span 30 MHz

Sweep 3.333 ms| CF Step

3.000000 MHz
Man

#VBW 300 kHz

Total Power 14.4 dBm

99.00 %
-6.00 dB

% of OBW Power
x dB

STATUS.

-6dB Bandwidth NVNT ac20 5825MHz Ant2
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FCC ID: 2A4K9-T2PLUS

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.755000000 GHz

#IFGain:Low

. Trig: Free Run

[04:23:51 PM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.755000000 GHz
Avg|Hold: 100/100

Frequency

Radio Device: BTS

#Atten: 30 dB

Ref Offset 2.81 dB
Ref 22.81 dBm

Center 5.755 GHz
#Res BW 100 kHz

Occupied Bandwidth

Mkr3 6.772545 GHz

5.755000000 GHz

#VBW 300 kHz

Total Power 15.1 dBm

35.913 MHz

Transmit Freq Error
x dB Bandwidth

-1.274 kHz
35.09 MHz

99.00 %
-6.00 dB

% of OBW Power
x dB

STATUS.

-6dB Bandwidth NVNT ac40 5755MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.795000000 GHz

#IFGain:Low

. Trig: Free Run

[04:33:15 PM Apr 15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.795000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.79 dB
Ref 22.79 dBm

Center 5.795 GHz
#Res BW 100 kHz

Occupied Bandwidth

35.839 MHz
7.278 kHz
35.08 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 5.812549 GHz

Center Freq
5.795000000 GHz

#VBW 300 kHz 6.000000 MHz

Man

Total Power 15.9 dBm

99.00 %
-6.00 dB

% of OBW Power
x dB

STATUS.

-6dB Bandwidth NVNT ac40 5795MHz Antl
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FCC ID: 2A4K9-T2PLUS

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.755000000 GHz

#IFGain:Low

-

[04:27:37 PM Apr 15, 2025
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 6.755000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.87 dB
Ref 22.87 dBm

Center 5.755 GHz
#Res BW 100 kHz

Occupied Bandwidth

Mkr3 6.772459 GHz
-9.4611 dBm

Center Freq
5.755000000 GHz

#VBW 300 kHz

Total Power 15.1 dBm

35.847 MHz

Transmit Freq Error
x dB Bandwidth

-47.530 kHz
35.01 MHz

99.00 %
-6.00 dB

% of OBW Power
x dB

STATUS.

-6dB Bandwidth NVNT ac40 5755MHz Ant2

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.795000000 GHz

#IFGain:Low

. Trig: Free Run

[04:36:37 PM Apr 15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.795000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.84 dB
Ref 22.84 dBm

Center 5.795 GHz
#Res BW 100 kHz

Occupied Bandwidth
35.900 MHz

-44.658 kHz
35.08 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 5.812497 GHz

Center Freq
5.795000000 GHz

#VBW 300 kHz 6.000000 MHz

Man

Total Power 14.5 dBm

99.00 %
-6.00 dB

% of OBW Power
x dB

STATUS.

-6dB Bandwidth NVNT ac40 5795MHz Ant2
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FCC ID: 2A4K9-T2PLUS

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.775000000 GHz

#IFGain:Low

-

Center Freq: 6.775000000 GHz
Trig: Free Run
#Atten: 30 dB

[04:40:50 PM Apr15, 2025
Radio Std: Nene

SENSE:PULSE

Frequency
Avg|Hold: 100/100

Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.775 GHz
#Res BW 100 kHz

Occupied Bandwidth

Mkr3 6.812587 GHz

5.775000000 GHz

#VBW 300 kHz

Total Power 16.5 dBm

75.280 MHz

Transmit Freq Error
x dB Bandwidth

22.587 kHz
75.13 MHz

99.00 %
-6.00 dB

% of OBW Power
x dB

STATUS.

-6dB Bandwidth NVNT ac80 5775MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.775000000 GHz

#IFGain:Low

. Trig: Free Run

[04:42:54 PM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.775000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.86 dB
Ref 22.85 dBm

Center 5.775 GHz
#Res BW 100 kHz

Occupied Bandwidth
75.329 MHz

-99.995 kHz
75.12 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 5.812458 GHz
-10.976 dBm

Center Freq
5.775000000 GHz

#VBW 300 kHz 12.000000 MHz

Man

Total Power 16.0 dBm

99.00 %
-6.00 dB

% of OBW Power
x dB

STATUS.

-6dB Bandwidth NVNT ac80 5775MHz Ant2
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Report No: SSP25020136-4E

FCC ID: 2A4K9-T2PLUS

4. Occupied Channel Bandwidth

Condition Mode Frequency (MHz) Antenna 99% OBW (MHz)
NVNT a 5745 Antl 16.374
NVNT a 5785 Antl 16.373
NVNT a 5825 Antl 16.372
NVNT a 5745 Ant2 16.414
NVNT a 5785 Ant2 16.422
NVNT a 5825 Ant2 16.495
NVNT n20 5745 Antl 17.542
NVNT n20 5785 Antl 17.547
NVNT n20 5825 Antl 17.544
NVNT n20 5745 Ant2 17.534
NVNT n20 5785 Ant2 17.554
NVNT n20 5825 Ant2 17.56
NVNT n40 5755 Antl 36.113
NVNT n40 5795 Antl 36.037
NVNT n40 5755 Ant2 35.958
NVNT n40 5795 Ant2 36.053
NVNT ac20 5745 Antl 17.548
NVNT ac20 5785 Antl 17.551
NVNT ac20 5825 Antl 17.551
NVNT ac20 5745 Ant2 17.521
NVNT ac20 5785 Ant2 17.56
NVNT ac20 5825 Ant2 17.566
NVNT ac40 5755 Antl 36.152
NVNT ac40 5795 Antl 36.08
NVNT ac40 5755 Ant2 35.98
NVNT ac40 5795 Ant2 36.056
NVNT ac80 5775 Antl 75.37
NVNT ac80 5775 Ant2 75.53
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. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE I [03:33:12 PM Apr15, 2025

Center Freq 5.745000000 GHz Center Freq: 6.745000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Mkr1 6.743761 GHZ

Ref Offset 2.8 dB
Ref 22.80 dBm

5.745000000 GHz

Center 5.745 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz

Occupied Bandwidth Total Power 15.4 dBm
16.374 MHz

Transmit Freq Error -28.174 kHz % of OBW Power 99.00 %

x dB Bandwidth 19.53 MHz x dB -26.00 dB

STATUS.

OBW NVNT a 5745MHz Ant1

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [03:37:39 PM Apr15, 2025

Center Freq 5.785000000 GHz Center Freq: 6.785000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 6.787478 GHZ

Frequency

Ref Offset 2.8 dB
Ref 22.80 dBm

5.785000000 GHz

Center 5.785 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz
Man

Occupied Bandwidth Total Power 15.8 dBm
16.373 MHz

Transmit Freq Error -20.087 kHz % of OBW Power 99.00 %

x dB Bandwidth 19.80 MHz x dB -26.00 dB

STATUS.

OBW NVNT a 5785MHz Antl
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. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE I [03:42:53 PM Apr15, 2025

Center Freq 5.825000000 GHz Center Freq: 5.825000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Mkr1 6.827463 GHz

Ref Offset 2.79 dB
Ref 22.79 dBm

5.825000000 GHz

Center 5.825 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz

Occupied Bandwidth Total Power 16.1 dBm
16.372 MHz

Transmit Freq Error -28.305 kHz % of OBW Power 99.00 %

x dB Bandwidth 19.86 MHz x dB -26.00 dB

STATUS.

OBW NVNT a 5825MHz Ant1

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [03:34:49 PM Apr15, 2025

Center Freq 5.745000000 GHz Center Freq: 6.745000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 65.743698 GHZ

Frequency

Ref Offset 2.86 dB
Ref 22.85 dBm

5.745000000 GHz

Center 5.745 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz
Man

Occupied Bandwidth Total Power 16.1 dBm
16.414 MHz

Transmit Freq Error -45.728 kHz % of OBW Power 99.00 %

x dB Bandwidth 19.69 MHz x dB -26.00 dB

STATUS.

OBW NVNT a 5745MHz Ant2
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Report No: SSP25020136-4E

[ [ntl

. Keysight Spectrum Analyzer - Occupied BW

[03:39:08 PM Apr15, 2025
Frequency

RF

Center Freq 5.785000000 GHz

#IFGain:Low

-

SENSE:PULSE|
Center Freq: 6.785000000 GHz
Trig: Free Run Avg|Hold: 100/100

#Atten: 30 dB

Radio Std: Nene

Radio Device: BTS

Ref Offset 2.86 dB
Ref 22.85 dBm

Center 5.785 GHz
#Res BW 200 kHz

Occupied Bandwidth

Mkr1 6.783755 GHZ
0.034413 dBm

Center Freq
5.785000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

#VBW 620 kHz 3.000000 MHz

Total Power 15.0 dBm

16.422 MHz

Transmit Freq Error
x dB Bandwidth

-36.950 kHz
19.56 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

OBW NVNT a 5785MHz Ant2

[ [ntl

. Keysight Spectrum Analyzer - Occupied BW

[03:44:29 PM Apri5, 2025
Frequency

Center Freq 5.825000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE|
Center Freq: 5.825000000 GHz
Avg|Hold: 100/100

Radio Std: Nene

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.83 dB
Ref 22.83 dBm

Center 5.825 GHz
#Res BW 200 kHz

Occupied Bandwidth
16.495 MHz

-103.59 kHz
19.90 MHz

Transmit Freq Error
x dB Bandwidth

5.823368 GHz
-0.26141 dBm

Center Freq
5.825000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

3.000000 MHz

#V/BW 620 kHz
Man

Total Power 15.2 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

OBW NVNT a 5825MHz Ant2
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Report No: SSP25020136-4E

s Keysight Spectrum Analyzer - Occupied BW = |
RF SENSE:PULSE [03:49:53 PM Apr15, 2025
Center Freq 5.745000000 GHz Center Freq: 5.745000000 GHz Radio Std: None LESEErCY
. Trig: Free Run Avg|Hold: 100/100

Radio Device: BTS

Mkr1 6.743677 GHZ

#FGain:Low #Atten: 30 dB

Ref Offset 2.8 dB
Ref 22.80 dBm

5.745000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

Center 5.745 GHz
3.000000 MHz

#Res BW 200 kHz #VBW 620 kHz

Total Power 14.3 dBm

Occupied Bandwidth
17.542 MHz
-20.320 kHz
20.24 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

OBW NVNT n20 5745MHz Ant1

[ [ntl

. Keysight Spectrum Analyzer - Occupied BW

[04:04:12 PM Apr15, 2025

Center Freq 5.785000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE|
Center Freq: 6.785000000 GHz
Avg|Hold: 100/100

Radio Std: Nene

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.785 GHz
#Res BW 200 kHz

Occupied Bandwidth
17.547 MHz

-18.488 kHz
19.90 MHz

Transmit Freq Error
x dB Bandwidth

Mkr1 5.786245 GHZ
0.047468 dBm

Span 30 MHz
#/BW 620 kHz Sweep 1.333 ms|

Total Power 14.6 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

Frequency

Center Freq
5.785000000 GHz

CF Step
3.000000 MHz
Man

OBW NVNT n20 5785MHz Antl
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FCC ID: 2A4K9-T2PLUS

. Keysight Spectrum Analyzer - Occupied BW

RF SENSE:PULSE |

===
[04:12:20 PM Apr15, 2025
Center Freq 5.825000000 GHz Center Freq: 5.825000000 GHz Radio Std: None LESEErCY
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB

Radio Device: BTS

5.823761 GHz
Ref Offset2.79 dB -0.10326 dBm

Ref 22.79 dBm

Center Freq
5.825000000 GHz

Center 5.825 GHz Span 30 MHz
#Res BW 200 kHz

CF Ste|
Sweep_1.333 ms 3000000 MHs

#VBW 620 kHz
Occupied Bandwidth
17.544 MHz

Transmit Freq Error -23.148 kHz
x dB Bandwidth 19.78 MHz

Total Power 15.2 dBm

% of OBW Power 99.00 %
x dB -26.00 dB

STATUS.

OBW NVNT n20 5825MHz Ant1

. Keysight Spectrum Analyzer - Occupied BW

SENSE:PULSE] [

===
[02:53:26 PM Apr15, 2025
Center Freq 5.745000000 GHz Center Freq: 5.745000000 GHz Radio Std: None LESEErCY
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB

Radio Device: BTS

Ref Offset 2.86 dB
Ref 22.85 dBm

5.745000000 GHz

Center 5.745 GHz Span 30 MHz CF Ste
#Res BW 200 kHz Sweep 1.333 ms| 3.000000 Msz

Man
Total Power 14.9 dBm

#VBW 620 kHz
Occupied Bandwidth

17.534 MHz

Transmit Freq Error -15.783 kHz
x dB Bandwidth 19.87 MHz

% of OBW Power 99.00 %
x dB -26.00 dB

STATUS.

OBW NVNT n20 5745MHz Ant2
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. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE I [04:07:07 PM Apr15, 2025

Center Freq 5.785000000 GHz Center Freq: 6.785000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Mkr1 6.783695 GHz

Ref Offset 2.86 dB
Ref 22.85 dBm

5.785000000 GHz

Center 5.785 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz

Occupied Bandwidth Total Power 13.9 dBm
17.554 MHz

Transmit Freq Error -28.904 kHz % of OBW Power 99.00 %

x dB Bandwidth 19.99 MHz x dB -26.00 dB

STATUS.

OBW NVNT n20 5785MHz Ant2

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [04:15:46 PM Apr15, 2025

Center Freq 5.825000000 GHz Center Freq: 5.825000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 2.83 dB
Ref 22.83 dBm

5.825000000 GHz

Center 5.825 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz
Man

Occupied Bandwidth Total Power 14.2 dBm
17.560 MHz

Transmit Freq Error -72.930 kHz % of OBW Power 99.00 %

x dB Bandwidth 19.98 MHz x dB -26.00 dB

STATUS.

OBW NVNT n20 5825MHz Ant2
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. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE I [04:21:56 PM Apr15, 2025

Center Freq 5.755000000 GHz Center Freq: 6.755000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Mkr1 6.753074 GHZ

Ref Offset 2.81 dB
Ref 22.81 dBm

5.755000000 GHz

Center 5.755 GHz Span 60 MHz CF Ste
#Res BW 430 kHz #/BW 1.2 MHz Sweep 1.333 ms| 6.000000 Msz

Occupied Bandwidth Total Power 14.9 dBm
36.113 MHz

Transmit Freq Error -13.246 kHz % of OBW Power 99.00 %

x dB Bandwidth 39.93 MHz x dB -26.00 dB

STATUS.

OBW NVNT n40 5755MHz Ant1

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [04:31:25 PM Apr 15, 2025

Center Freq 5.795000000 GHz Center Freq: 6.795000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 6.798126 GHZ

Frequency

Ref Offset 2.79 dB
Ref 22.79 dBm

5.795000000 GHz

Center 5.795 GHz Span 60 MHz CF Ste
#Res BW 430 kHz #/BW 1.2 MHz Sweep 1.333 ms| 6.000000 Msz
Man

Occupied Bandwidth Total Power 15.6 dBm
36.037 MHz

Transmit Freq Error 28.220 kHz % of OBW Power 99.00 %

x dB Bandwidth 39.54 MHz x dB -26.00 dB

STATUS.

OBW NVNT n40 5795MHz Antl
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. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE [04:25:20 PM Apr15, 2025

Frequency

Center Freq 5.755000000 GHz Center Freq: 6.755000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 2.87 dB
Ref 22.87 dBm

5.755000000 GHz

Center 5.755 GHz Span 60 MHz CF Ste
#Res BW 430 kHz #/BW 1.2 MHz Sweep 1.333 ms| 6.000000 Msz

Occupied Bandwidth Total Power 14.6 dBm
35.958 MHz

Transmit Freq Error -70.728 kHz % of OBW Power 99.00 %

x dB Bandwidth 39.98 MHz x dB -26.00 dB

STATUS.

OBW NVNT n40 5755MHz Ant2

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [04:34:47 PM Apr 15, 2025

Center Freq 5.795000000 GHz Center Freq: 6.795000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 6.792468 GHz

Frequency

Ref Offset 2.84 dB
Ref 22.84 dBm

Center Freq
5.795000000 GHz

Center 5.795 GHz Span 60 MHz CF Ste
#Res BW 430 kHz #/BW 1.2 MHz Sweep 1.333 ms| 6.000000 Msz
Man

Occupied Bandwidth Total Power 14.0 dBm
36.053 MHz

Transmit Freq Error -24.175 kHz % of OBW Power 99.00 %

x dB Bandwidth 40.41 MHz x dB -26.00 dB

STATUS.

OBW NVNT n40 5795MHz Ant2
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FCC ID: 2A4K9-T2PLUS

. Keysight Spectrum Analyzer - Occupied BW

RF

Center Freq 5.745000000 GHz

#IFGain:Low

SENSE:PULSE

Center Freq: 6.745000000 GHz
Avg|Hold: 100/100

. Trig: Free Run
#Atten: 30 dB

[03:51:59 PM Apr15, 2025
Radio Std: Nene

Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.745 GHz
#Res BW 200 kHz

Occupied Bandwidth
17.548 MHz
-28.648 kHz
19.91 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 620 kHz

Span 30 MHz
Sweep 1.333 ms|

Total Power 14.3 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

[ [ntl

Frequency

5.745000000 GHz

CF Step
3.000000 MHz

OBW NVNT ac20 5745MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

Center Freq 5.785000000 GHz

#IFGain:Low

SENSE:PULSE|
Center Freq: 6.785000000 GHz

. Trig: Free Run
#Atten: 30 dB

[04:05:39 PM Apr15, 2025

Radio Std: Nene
Avg|Hold: 100/100
Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.785 GHz
#Res BW 200 kHz

Occupied Bandwidth

17.551 MHz
-9.115 kHz
19.87 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 620 kHz

Span 30 MHz
Sweep 1.333 ms|

Total Power 14.7 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

[ [ntl

Frequency

5.785000000 GHz

CF Step
3.000000 MHz
Man

OBW NVNT ac20 5785MHz Antl

Page 56 of 120



Report No: SSP25020136-4E FCC ID: 2A4K9-T2PLUS

. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE I [04:14:11 PM Apr15, 2025

Center Freq 5.825000000 GHz Center Freq: 5.825000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Mkr1 6.823719 GHZ

Ref Offset 2.79 dB
Ref 22.79 dBm

5.825000000 GHz

Center 5.825 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz

Occupied Bandwidth Total Power 15.1 dBm
17.551 MHz

Transmit Freq Error -16.386 kHz % of OBW Power 99.00 %

x dB Bandwidth 19.88 MHz x dB -26.00 dB

STATUS.

OBW NVNT ac20 5825MHz Antl

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [03:55:13 PM Apr15, 2025

Center Freq 5.745000000 GHz Center Freq: 6.745000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 6.743746 GHZ

Frequency

Ref Offset 2.86 dB
Ref 22.85 dBm

5.745000000 GHz

Center 5.745 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz
Man

Occupied Bandwidth Total Power 15.0 dBm
17.521 MHz

Transmit Freq Error -14.586 kHz % of OBW Power 99.00 %

x dB Bandwidth 19.77 MHz x dB -26.00 dB

STATUS.

OBW NVNT ac20 5745MHz Ant2

Page 57 of 120



Report No: SSP25020136-4E FCC ID: 2A4K9-T2PLUS

. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE I [04:09:01 PM Apr15, 2025

Center Freq 5.785000000 GHz Center Freq: 6.785000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Mkr1 6.786254 GHZ

Ref Offset 2.86 dB
Ref 22.85 dBm

5.785000000 GHz

Center 5.785 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz

Occupied Bandwidth Total Power 13.9 dBm
17.560 MHz

Transmit Freq Error -25.336 kHz % of OBW Power 99.00 %

x dB Bandwidth 20.07 MHz x dB -26.00 dB

STATUS.

OBW NVNT ac20 5785MHz Ant2

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [04:17:35 PM Apr15, 2025

Center Freq 5.825000000 GHz Center Freq: 5.825000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 2.83 dB
Ref 22.83 dBm

5.825000000 GHz

Center 5.825 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz
Man

Occupied Bandwidth Total Power 14.2 dBm
17.566 MHz

Transmit Freq Error -64.190 kHz % of OBW Power 99.00 %

x dB Bandwidth 19.93 MHz x dB -26.00 dB

STATUS.

OBW NVNT ac20 5825MHz Ant2
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. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE I [04:23:40 PM Apr 15, 2025

Center Freq 5.755000000 GHz Center Freq: 6.755000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Mkr1 6.753038 GHZ

Ref Offset 2.81 dB
Ref 22.81 dBm

5.755000000 GHz

Center 5.755 GHz Span 60 MHz CF Ste
#Res BW 430 kHz #/BW 1.2 MHz Sweep 1.333 ms| 6.000000 Msz

Occupied Bandwidth Total Power 14.9 dBm
36.152 MHz

Transmit Freq Error -17.123 kHz % of OBW Power 99.00 %

x dB Bandwidth 39.61 MHz x dB -26.00 dB

STATUS.

OBW NVNT ac40 5755MHz Antl

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [04:33:05 PM Apr15, 2025

Center Freq 5.795000000 GHz Center Freq: 6.795000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 6.798054 GHZ

Frequency

Ref Offset 2.79 dB
Ref 22.79 dBm

5.795000000 GHz

Center 5.795 GHz Span 60 MHz CF Ste
#Res BW 430 kHz #/BW 1.2 MHz Sweep 1.333 ms| 6.000000 Msz
Man

Occupied Bandwidth Total Power 15.6 dBm
36.080 MHz

Transmit Freq Error 18.759 kHz % of OBW Power 99.00 %

x dB Bandwidth 39.61 MHz x dB -26.00 dB

STATUS.

OBW NVNT ac40 5795MHz Antl
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. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE I [04:27:25 PM Apr 15, 2025

Center Freq 5.755000000 GHz Center Freq: 6.755000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Mkr1 5.75266 GHz

Ref Offset 2.87 dB
Ref 22.87 dBm

Center Freq
5.755000000 GHz

Center 5.755 GHz Span 60 MHz CF Ste
#Res BW 430 kHz #/BW 1.2 MHz Sweep 1.333 ms| 6.000000 Msz

Occupied Bandwidth Total Power 14.6 dBm
35.980 MHz

Transmit Freq Error -42.787 kHz % of OBW Power 99.00 %

x dB Bandwidth 40.33 MHz x dB -26.00 dB

STATUS.

OBW NVNT ac40 5755MHz Ant2

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [04:36:27 PM Apr 15, 2025

Center Freq 5.795000000 GHz Center Freq: 6.795000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 6.792408 GHZ

Frequency

Ref Offset 2.84 dB
Ref 22.84 dBm

Center Freq
5.795000000 GHz

Center 5.795 GHz Span 60 MHz CF Ste
#Res BW 430 kHz #/BW 1.2 MHz Sweep 1.333 ms| 6.000000 Msz
Man

Occupied Bandwidth Total Power 14.0 dBm
36.056 MHz

Transmit Freq Error -23.812 kHz % of OBW Power 99.00 %

x dB Bandwidth 40.46 MHz x dB -26.00 dB

STATUS.

OBW NVNT ac40 5795MHz Ant2
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. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE I [04:40:39 PM Apr15, 2025

Center Freq 5.775000000 GHz Center Freq: 6.775000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Mkr1 5.78088 GHz

Ref Offset 2.8 dB
Ref 22.80 dBm

5.775000000 GHz

Center 5.775 GHz Span 120 MHz CF Ste
#Res BW 820 kHz #/BW 2.4 MHz Sweep 1.333 ms| 12.000000 Msz

Occupied Bandwidth Total Power 16.6 dBm
75.370 MHz

Transmit Freq Error 41.206 kHz % of OBW Power 99.00 %

x dB Bandwidth 79.67 MHz x dB -26.00 dB

STATUS.

OBW NVNT ac80 5775MHz Antl

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [04:42:43 PM Apr 15, 2025

Center Freq 5.775000000 GHz Center Freq: 6.775000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 6.768352 GHz

Frequency

Ref Offset 2.86 dB
Ref 22.85 dBm

5.775000000 GHz

Center 5.775 GHz Span 120 MHz CF Ste
#Res BW 820 kHz #/BW 2.4 MHz Sweep 1.333 ms| 12.000000 Msz
Man

Occupied Bandwidth Total Power 15.9 dBm
75.530 MHz

Transmit Freq Error -81.906 kHz % of OBW Power 99.00 %

x dB Bandwidth 80.86 MHz x dB -26.00 dB

STATUS.

OBW NVNT ac80 5775MHz Ant2
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